University of Colorado, Boulder

CU Scholar

Civil Engineering Graduate Theses & Dissertations Civil, Environmental, and Architectural Engineering

Spring 1-1-2012

Trace Organic Contaminant Removal in Drinking
Water Biofilters Under Carbonaceous and
Nitrogen-Supplemented Conditions and
Evaluating Biomass with ATP and Phospholipid
Methods

Katherine Dowdell
University of Colorado at Boulder, katherine.dowdell@colorado.edu

Follow this and additional works at: https://scholar.colorado.edu/cven gradetds

b Part of the Civil Engineering Commons, and the Environmental Engineering Commons

Recommended Citation

Dowdell, Katherine, "Trace Organic Contaminant Removal in Drinking Water Biofilters Under Carbonaceous and Nitrogen-
[...]
Chapter 2 evaluates biofilter conditions for the removal of 29 micropollutants by comparing
filter media at differing levels of acclimation under nitrogen supplemented and carbonaceous influent
conditions. Chapter 3 develops evaluates the relationship between the ATP and phospholipids methods

of quantifying biomass. Chapter 4 summarizes results and conclusions of these studies.



Chapter 2: Trace Organic Contaminant Removal in Drinking Water
Biological Filters: The Impact of Acclimation Conditions and Substrate

Utilization

2.1 Introduction

The use of biologically active filters for the removal of unwanted trace organic contaminants in
drinking water has become increasing prevalent over the past few decades (Juhna & Melin, 2006).
Biofilters are similar to traditional drinking water rapid-filters in operation and filter media, which
usually consists of sand, anthracite, or GAC. However, the filter influent water is not chlorinated, which
allows for colonization by naturally occurring microorganisms. Biofilters remove a fraction of the easily
assimilable organic carbon (AOC) and have the ability to remove other organic compounds (Chiena et al.,
2008). However, little is known as to the performance of biological filters under various metabolic
conditions and varied wastewater exposures. Removal of organic compounds occurring in
concentrations of micrograms per liter or less, termed trace organic contaminants, is of particular
interest as they are of growing concern. Their detection in source water and treated drinking water
increases and their health impacts are still uncertain. These trace organic compounds come from a wide
variety of sources, including runoff, domestic and industrial wastewater discharge, and algal blooms

(Focazioa, et al., 2008).

In this experiment, the removal of micropollutants in wastewater-impacted biomass and
unimpacted biomass taken from full-scale filters was studied using bench-scale filters. Research has
shown that microorganisms previously exposed to certain trace organics are more able to remove these
compounds when they are reintroduced (Alexander, 1999). Depending on previous exposure, filter

microorganisms may take six months or longer to adapt to metabolizing MIB and geosmin (Meyer,



2005). Zearley and Summers (2012) found that trace organic contaminant removal may take as long as

five months to reach steady state.

The other filter operating condition analyzed in this experiment was the type of metabolic
condition. Trace organic compound removal under carbonaceous metabolic and nitrogen supplemented
conditions was analyzed. Carbonaceous conditions in this context are when microorganisms use
available organic carbon for energy and cell growth. Under these conditions, cells obtain energy by
converting organic carbon to inorganic carbon via cell respiration. Carbon is the electron donor and
oxygen is the electron acceptor. Under nitrogen-supplemented conditions, ammonia may be converted
to nitrite, then to nitrate, for cell energy or utilized for cell growth. During nitrification, ammonia is the
electron donor, and oxygen and water are electron acceptors (Henze, 2008). In the carbonaceous
biomass filters, the lack of ammonia in the influent prevents the growth of nitrifying bacteria and may

inhibit cell growth if nitrogen is a limiting nutrient.

Another metabolic factor in the removal of organic compounds in biofilters is the type of
substrate utilization. Cells produce enzymes that are designed to catalyze reactions that allow cells to
obtain energy from the substrate. Primary substrate utilization is when enzymes produced by the cell
are used to degrade a non-limiting substrate (Odencrantz, 1990). In carbonaceous microorganisms, this
is generally an organic carbon source. In this study, therefore, the primary substrate was the natural
organic carbon fed to the filters. Secondary substrate metabolism occurs when cells utilize substrates
that occur at limiting concentrations. This form of metabolism may or may not yield energy for the cell
(Rittmann et al., 1995). The third form of substrate utilization is cometabolism. This occurs when
enzymes produced by the cell to degrade the primary substrate encounter another compound that can
also be degraded. This process is not energetically favorable for the cells (Nava et al., 2007). The trace

organic compounds used in the study could be degraded via these secondary metabolic processes.



Zearley and Summers (2012) studied the removal of 34 trace organic compounds over a period
of one year with an impacted biomass filter under carbonaceous conditions. The study found that
removals followed four general trends: increasing removal reaching steady-state with time, steady-state
removal, decreasing removal, or no removal. The authors were able to model the removal of the non-
recalcitrant compounds once they reached steady-state using first order kinetics. The kinetics were
modeled using pseudo-first order rate constants and were dependent on EBCT and biomass
concentration (Zearley, 2012). Zearley and Summers (2012) found that 19 compounds of the 34 could be

degraded in impacted biomass carbonaceous biofilters.

Traditional drinking water filters that receive low concentrations of ammonia are considered
carbonaceous. There are few published studies on the removal of trace organic compounds in drinking
water filters under nitrifying conditions. However, previous research on trihalomethanes (THMs) has
found that these compounds are removed under nitrifying biofilter conditions in drinking water
(Wahman et al., 2006). Further research in the realm of trace contaminant removal has been conducted
with regard to nitrifying wastewater biofilters. Radjenovic et al. (2008) evaluated the removal of 31
compounds in traditional activated sludge and membrane bioreactor systems. Ibuprofen, naproxen,
acetaminophen, sulfamethoxazole, ofloxacin, and bezafibrate were all removed at 70 percent or above
under both conditions. In another study evaluating the removal of trace contaminants in membrane
bioreactors, Reif et al. (2007) found that naproxen and ibuprofen were highly removed, while
carbamazepine and diclofenac were recalcitrant. lopromide and trimethoprim have also been shown to
be removed to above 70 percent in traditional wastewater activated sludge systems (Batt, Kim, & Aga,
2006). Several studies have linked the removal of trace organics in nitrifying wastewater conditions to
higher sludge ages, which they speculate may be due to the age of the microorganisms, increased
diversity of the populations, higher concentrations of nitrifying bacteria, or sludge sorption (Ifelebuegu,

2011; Ternes et al., 2004; Ternes, 2006; Batt et al., 2006).



The objective of this study was to characterize the initial removal of 29 trace organic
contaminants under varying biomass conditions. Filters containing wastewater-impacted biomass were
compared to filters containing non-wastewater impacted biomass under carbonaceous and nitrogen-
supplemented conditions, with the goal of determining the impact of these conditions on the initial
exposure removal of micropollutants.

2.2 Materials and Methods
2.2.1 Biofilter Design and Operation

Sand and anthracite media from two full-scale biologically active filters with very different
source waters were used for this experiment. The wastewater-impacted biomass on sand media was
from the Richard Miller Plant at Greater Cincinnati Water Works (GCWW) in Cincinnati, Ohio, which
treats Ohio River water. The Ohio River at this location has been impacted by municipal and industrial
treated wastewater discharges, as well as urban, industrial and agricultural runoff. Prior to filtration, the
water is treated by alum coagulation and sedimentation and the filter is backwashed with unchlorinated
water. Once the media was received in the laboratory it was recirculated in a PVC upflow reactor for two
months prior to use. The PVC reactor was constructed entirely of three inch Schedule 40 PVC and
consisted of a PVC tube and threaded caps on both ends. Stainless steel connectors were tapped into
the caps to attach plastic tubing and stainless steel mesh was placed at the bottom of the filter to
prevent media loss. The reactor was run upflow at a flow rate of 2 mL/ minute. Three liters of filter
influent water used to maintain the media was held in an amber glass bottle and changed weekly. The
filter influent water used to maintain the media was shipped from GCWW in a 200 gallon plastic barrel.
The barrel was kept refrigerated at 4 °C once received. The biomass was considered wastewater-

impacted due to its previous exposure to water from the Ohio River.



The anthracite media taken from the City of Longmont (CO) Water Treatment Plant anthracite filter will
be referred to as unimpacted biomass media. The influent to this plant is a mountain source that is not
impacted by wastewater, so the filter biomass had received little prior exposure to most trace organic
contaminants. Prior to filtration the water is treated by alum and cationic polymer coagulation and

sedimentation. The filter is backwashed using chlorinated water.

This experiment used six glass columns. A diagram of the filter column set up appears in Figure
1. The impacted biomass sand filters were packed in 11 millimeter diameter glass chromatography
columns and sealed with Teflon caps (Ace Glass, Vineland, NJ). The sand had a uniformity coefficient of
approximately 1.3 and an effective size of 0.45 mm. Swagelok stainless steel metal fittings (Cleveland,
OH) were used for all tubing connections. Due to the larger particle size (0.9 to 1.1 mm) of the
anthracite media, it was packed in 25 millimeter diameter columns to minimize short-circuiting. The
sand media columns were packed to a height 31.6 cm and the anthracite columns were packed to a
height of 30.6 cm. These packing heights targeted an empty bed contact time (EBCT) of 7.5 minutes and
a loading rate of 2.5 m/hr (1 gpm/ft?). The sand media (impacted biomass) was run at a flow rate of 4 mL
per minute. The anthracite media filter (unimpacted biomass) was run at a flow rate of 20 mL per

minute.



-

\_

~

Carbonaceous
Trace Organic
Compound Influent

-

~

Nitrifying Trace
Organic Compound
Influent

J

Unimpacted Media
(7.5 min EBCT)

Unimpacted Media
(15 min EBCT)

Figure 1 Diagram of impacted biomass and unimpacted biomass filters

Impacted

EBCT)

Media (7.5 min

\_

J

Unimpacted Media
(7.5 min EBCT)

i
Unimpacted Media
(15 min EBCT)

(]

—(T

Impacted
Media (7.5 min
EBCT)

Due to the low biomass concentrations of the unimpacted biomass media (17 nmol PO,/ g dry

media), little trace organic contaminant removal was anticipated. To compensate for this, two columns

were packed in series for both the carbonaceous and nitrogen-supplemented unimpacted biomass

media filters. This allowed for sampling of the unimpacted biomass media columns at EBCTs of 7.5

minutes and 15 minutes.

The bottom of each column was packed with two inches of 2 millimeter diameter glass beads

encased in wire mesh to prevent media loss and clogging. The columns were run using Masterflex



pumps (Models 7553-30 and 7518-10) Masterflex tubing, and Teflon coated tubing. The columns were
covered to minimize the growth of photosynthesizing microorganisms and minimize photo degradation

of the trace organics.

The influents solutions were mixed in 225 liter blue polyethylene barrels. The barrels were kept
covered to decrease light exposure and prevent contamination. Trace organic contaminants were dosed
into City of Boulder tap water that was dechlorinated by dosing the water with an organic carbon
solution 24 hours prior to use. The organic carbon solution was produced by concentrating water taken
from a mountain lake in Big Elk Meadows, Colorado (TOC concentration of 17 mg/L) using a reverse
osmosis membrane. The column influents were dosed to a target TOC concentration of 2 mg/L. The
trace organic contaminants mix fed to each column was comprised of 29 pesticides, pharmaceuticals,

and personal care products. Table 1 shows the target influent concentrations for each compound.



10

Table 1 List of 29 trace organic compounds used in the study

Compound Target Influent Concentration (ng/L)
2,4-dichlorophenoxyacetic acid (2,4-D) 100
Acetaminophen 200
Acetochlor 200
Aldicarb 200
Atrazine 10
Caffeine 100
Carbamazepine 100
Carbaryl 200
Clofibric acid 200
Cotinine 100
Diazinon 10
Diclofenac 200
Dimethoate 100
Diuron 100
Erythromycin 100
Gemfibrozil 200
lbuprofen 500
lopromide 500
Malaoxon 200
Methomyl 200
Metolachlor 200
Molinate 200
Naproxen 200
Prometon 100
Simazine 50
Sulfamethoxazole 200
Tributyl phosphate 100
Trimethoprim 100
Warfarin 100

2.2.2 Analytical Methods
Trace organic contaminant testing was conducted at the University of Colorado Center for

Environmental Mass Spectrometry in Boulder, Colorado. Biomass analysis was conducted using a
phospholipids chemical extraction method first developed by Findlay et al. (1989) and adapted by Wang

et al. (1995). Chapter 3 contains a detailed explanation of this method.



11

TOCs were run using a Shimadzu TOC-Vcsy analyzer using the non-purgable organic carbon (NPOC)
method. Dissolved oxygen and temperature were monitored using a Thermo Orion 3 Star DO probe. pH
was tested using a Denver Instruments Model 220 pH and conductivity meter. Alkalinity was tested
using a HACH sulfuric acid digital titration kit. Ammonia, nitrate, and nitrite were run using HACH test

kits TNT 830, TNT 835, and TNT 839. Vials were analyzed on a HACH DR 500 UV/Vis spectrophotometer.

2.3 Results and Discussion
The four filter experiment was run for 14 days. The first samples were taken after 18 hours of
operation. The second sampling event occurred after seven days. The third sampling event occurred

after 13 days. The biomass was sampled at the beginning and end of the experiment.

Biomass results showed that the impacted biomass media had an average biomass
concentration of 50 nmol PO,/ dry gram of media (85 nmol PO,/ mL dry media), while the unimpacted
biomass media averaged only 17 nmol PO,/ dry gram of media (13 nmol PO,/ mL dry media). There was
little change in biomass in any of the filters during the course of the experiment. Due to the low biomass
in the unimpacted media filters, it was anticipated that removals in an EBCT of 7.5 minutes would be
relatively limited. Therefore, in an attempt to quantify some level of compound removal, only the
effluent samples at an EBCT of 15 minutes of this column were analyzed. Also, due to the low biomass

levels, the unimpacted media filters were only sampled during the first and third sampling events.

Though TOC analysis was run on influent and effluent samples, results are not included due to
instrument malfunction. Figure 2 shows the influent ammonia concentration and the two effluent
ammonia concentrations for the nitrogen-supplemented filters over the course of the experiment. The
ammonia removal in the nitrogen-supplemented filters was fairly limited, with the unimpacted media
exhibiting negligible removals and the impacted media exhibiting an average removal of 25-30 percent.

The low ammonia removal resulted in nitrate and nitrate levels in the effluents that were below the



12

0.015 mg/L detection limit. Though previous lab experience indicated that filters would exhibit
nitrification at similar ammonia concentrations, the dose in this experiment was deemed too low to
significantly stimulate the growth of nitrifying bacteria. The pH in all columns ranged from 7.5 to 7.9
throughout the course of the study. The dissolved oxygen concentration ranged from 6.7 to 7.8 mg O,
per liter. The temperature of the filters ranged from 15.5 to 19.3 °C. The alkalinity in the influent and

effluents ranged from 46 to 55 mg CaCO; per liter.

0.4
0.35 O
A
_ 03 \‘\
<
) -
T
> 0.25
™)
E 0.2 =&=Influent
©
S == |mpacted
g€ 0.15
g Unimpacted
0.1
0.05
0
5/3/12 5/5/12 5/7/12 5/9/12 5/11/12 5/13/12 5/15/12 5/17/12